
NIB.6



NIB.6     Hardware Illustration Sheet

4020 60 80 100 140 160120

1

A1. M10x100L Hex Head Bolt   Qty. 2
 

A2.M10X20L Taper Screw   Qty.2

A3. M10x65L Hex Head Bolt   Qty. 2

A4. M8x25L ROUND HEAD SCREW   Qty. 8

A5.M8X45L ROUND HEAD SCREW   Qty.2



NIB.6     Hardware Illustration Sheet

4020 60 80 100 140 160120

2

A6.M5X20L ROUND HEAD SCREW (Pre-installed) Qty.2

A7. M10x125L Hex Head Bolt   Qty. 1

A8.M10X30L ROUND HEAD SCREW (Pre-installed) Qty.1

C1.M10 Washer (Ø28)  Qty.8



NIB.6     Hardware Illustration Sheet

4020 60 80 100 140 160120

3

C2. M8 Spring Washer   Qty. 8

C3. M8 Washer (Ø24)  Qty. 8

C4. M8 Washer (Ø16)  Qty. 4

B1. M10 Nylon Lock Nut   Qty. 3

B2. M8 Nylon Lock Nut   Qty. 2

B3. M12 Nut   Qty. 2

B4. M10 Nut (5T)(Pre-installed)  Qty. 1



NIB.6     Parts Illustration Sheet

A [1PCS] C [1PCS]

J [1PCS]

4

M [1PCS]

K [1PCS]
(9111-095)

H [1PCS]
 

L[1PCS]
(9121-096)

D [1PCS]



NIB.6     Parts Illustration Sheet

5

 
D2.40X80 Round End Cap (9211-191).....................................[2PCS]
 D3.45.5X60L Nylon Bushing (9211-047)................................[1PCS]

 D4.60X2T End Cap (9211-092)..............................................[1PCS]

 
 
D5.Ø64X24H Idler Wheel (9213-023)........................................[2PCS]
D6.Ø48X35L Cushion Mat (9214-045)......................................[2PCS]
D7.Handle (9219-033)(Pre-installed).........................................[1PCS]
 D8.45X1.8T End Cap (9211-091)...........................................[1PCS]

 

D2 D3

D4 D5 D6

D7 D8

D9.Adjust Team (8250-065G) (Pre-installed)............................[1PCS]
 

D9



S T E P

Above shows STEP
assembled and completed

D4
J

C

C1

A6X2

C1

A5X2 C4X2

C4X2
B2X2

C1 B1

A7

C2X8

A4X8

D8

C1
B1

A8

C1X2

M

D5X2

D6X2

B3X2

H

A1

A3X2

A

D7

C1

B4

D3

D

A1

B1C1

C3X8

D2X2

L

K

1

6

A2X2


	0
	1
	2

